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Company
Saudi Made Memberships Certificates

Steel Furniture , wood Furniture & Laboratories
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Company
Local Content Program Certificates

Steel Furniture , wood Furniture & Laboratories
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Local Content & Government § & ¢
Procurement Authority ’

Local Content Program

Local Content is defined as the total spending on Saudi
components within Labor, Goods, Services, Assets,
Technology and other items of the sort within the Kingdom of
Saudi Arabia.

Alismail Local Content certificate

Alismail Industrial Co. is proud to announce that we have
acquired our Local Content Certificate in Saudi Arabia, which
is issued by Local Content & Government Procurement
Authority Certificate # M101875



Company
ISO 9001 : 2015 Certificates

Quality Management System

igns a% Inspections

This is to certify that the Management System of the

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 9001:2015
Quality Management System

This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/0322QHA141

Re Certification Due Date: 21.02.2025 Initial Issue: 21.03.2022
Current Issue Date: 23.04.2024
Certificate Expiry: 20.03.2025

Certificate of Registration

Verify the certificate:- www.sistemacerts.com

ACCREDITED

Management Systems
Certification Body

MSCB-215 naglng Dlre ctor

The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.
The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S§-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.



Company
ISO 14001 : 2015 Certificates

Environmental Management System

itig :E Inspections

This is to certify that the Management System of the

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 14001:2015

Environment Management System
This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/0322EHA142

Re Certification Due Date: 21.02.2025 Initial Issue: 21.03.2022
Current Issue Date: 23.04.2024
Certificate Expiry: 20.03.2025

Certificate of Registration

Verify the certificate:- www.sistemacerts.com

ACCREDITED

Management Systems
Certication Body

MISCB218 naging Dlrector

The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.
The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S§-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.




Company
ISO 45001 : 2018 Certificates

Occupational Health and Safety Management System

GISTEMA

s and Inspections

1011

This is to certify that the Management System of the

Hussain Abdulrahman Alismail Industrial Co.
PO Box 919, Dammam 31421, Saudi Arabia

{rat

1S

Has been assessed and found to be in Compliance with the requirements of Standard detailed below

ISO 45001:2018

Occupational Health & Safety Management System

This certificate is applicable for the following Services

Design, Manufacturing & Fabrication of Steel & Wooden Furniture,
Laboratories, Partitions, Racking and Storage Items, Steel Structures,
Fire-Rated Doors & Prefabricated Buildings

This Certificate is issued having Certificate No.: SISTEMA/KSA/03220HA143

Re Certification Due Date: 21.02.2025 Initial Issue: 21.03.2022
Current Issue Date: 23.04.2024
Certificate Expiry: 20.03.2025

Certificate of Reg

Verify the certificate:- www.sistemacerts.com

ACCREDITED

Management Systems
Certification Body

MISCB218 naging Dlrector

The Organization's documentation and Implementation has been reviewed and found to comply with the relevant standard rules. This certificate of Registration is based on the evaluation of
the mentioned scope and also responsible for maintaining the responsibilities of the relevant standard rules. If any changes in the Activities of the Company, this certificate invalid.
The validity of certificate is subject to Successfully Completion of surveillance audit on before due dates and its only valid after successful surveillance with continuation letter issued by us.
QUALITY SISTEMA Certifications and Inspections Pvt Ltd; Copr. Off.: FF, S§-1914, Sector-H, LDA Colony, Kanpur Road, Lucknow-226012.




Company
SIRI Certificate Certificates

Smart Industry Readiness Index

SMART
Jys NDUSTRY
l READINESS
88 iNnDEX

This is to certify that

Alismail Industrial Co
1st industrial city, Ibn Zaher St, Dammam, Saudi Arabia, 31421, Saudi Arabia

Has been assessed to be SIRI certified

OSAKSA1717326279861

For the following scope of products Steel and wood Fumiture

Date of Assessment: 06 Jun 2024
Date of Award: 04 Jun 2024

Certificate No: SIRI-CEKSA1717326279861

To verify this certificate, please visit at: verify.incit.org

ASSRASMEM NuMber

OSAKSA17173262798¢ ’;}:

The validity of this Centificate is 2 years from the date of award.

This certificate remains the property of International Centre for Industrial Transformation and shall be retumed
immediately upon request.



IT System

SACS-002 Certificates

Third Party Cybersecurity Standard

full'report available when'it is requested

Third Party Cybersecurity Standard (TPCS) sets forth the
minimum Cybersecurity requirements for Saudi Aramco Third
Parties to protect Saudi Aramco from possible cyber threats
and strengthen Third Parties’ security posture

Issuance Date: 12.15.2022 proadoniopy-4
CCC Reference Number: 06-306-121522-N © Grart ThoreHon  an mesect b grows

Cybersecurity Compliance Certificate

This is to confirm that I

Hussain Abdulrahman Alismail Industrial company

2050002796
1st industrial city - Dammam - street No7

was subject to an assessment by Aldar Audit Bureau, Abdullah Al Basri & Co - Member of Grant Thornton
International to evaluate its compliance with Saudi Aramco Third Party Cybersecurity Standard (SACS-002).

Based on the assessment carried out between 11/10/2022 and 12/15/2022, Hussain Abdulrahman Alismail
Industrial company was found to be compliant with the Standard.

For the classification of: General Requirements, Type: CCC I

This certificate is valid for a period of two years from the date of issuance.
Disclaimer:

Abdullah M. Al Basri (CEO)
This centificate I provided based on the information provided by Hussain Abdul shman Adsmail industeial company that indicates their cybersecurity
posture at the tene of the assessment, Aldar Aucit Bureau, Abduliah Al Bawn & Co - Member of Grast Thorneon International has not evaluated the d s
doquacy or approgeiateness of the Standard compild by Saudi Aramco. Aldar Audit Bureau, Abdullah Al Basr| & Co = Mermber of Grant Thomton .
International evaluation was limited 0 assessment against Saudi Aramco Third Party Cybersecunty Standard (SACS-002) and should not be reled Authorized Signa(ory
UpOn as an assrance beyond the aeds cowered by thig Standard. Aldar Audit Bureau, Abduliah Al Basri & Co ~ Meobee of Graet Thormton
Intemational shall not be Sable for any loss, damages, Costs, o¢ expenses directly or Indirectly Incarred by any third party, who may refy upon this sy Alﬁﬂt Firm

certificate for whatsoever reason. This centificate is oaly for the purpose of meeting the requirements of Saudi Aramco sad should not be publahed
o any webste or refied upon by amyone other than Saudi Araesco

Saudi Aramco: Company General Use



Products
EN 13501-1:2018 ( MDF Fire Retardant) Certificates

MDF (Medium-Density Fiberboard)

full report available when it is requested
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Test Report Report No.: AJFS2404003591FF Date: APR.08, 2024  Page 1 of 7
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Hussain Abdulrahman Alismail Indu Co.
Alismail Industrial Complex Block # 4 Ibn Zahr Street in 1st Industrial City Dammam, Saudi Arabia

THIS TEST RESULT IS COPIED FROM THE TEST REPORT No.: AJFS2403002541FF, DATE:
MAR.29, 2024. ONLY THE ORIGINAL IS A LEGALLY BINDING DOCUMENT AND MAY BE USED FOR
ANY LEGAL PURPOSE.

Sample Description: FIRE RETARDANT MDF

SGS Ref No.: AJHL2404001382HI

Style/ltem No.: 18MM FR MDF

Country of Origin: CHINA
The above sample(s) was / were submitted and identified on behalf of the client. SGS is not responsible for

the authenticity, integrity and results of the data and information and / or the validity of the conclusion
arising therefrom. Results apply to the sample as received.

Fkdkkkkkkkkkkkkkhkk

Test Requested:
EN 13501-1:2018 Fire classification of construction products and building elements—Part 1: Classification

using data from reaction to fire tests.

Test Results: -- See attached sheet —

Test Period:
Sample Receiving Date : MAR.18, 2024
Test Performing Date : MAR.18, 2024 TO MAR.25, 2024

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch

Scan 1o see the reporl

e AJFS2404003591 FF
Echo Li Verification:

ApprOVed S ignatory check.sgsonline.com.cn

Unless otherwise agreed in wrlllnn ml- document isissued by the Company subject (o its General Conditions of Service printed overieaf.
.vlllnblo on muut or accessi A tention Is drawn to the limitation of liability,
demnification and jurisdiction Is Iluu defined therein. Any holder nm- document is advised that information contained hereon reflects
m Company's ﬂndlnnc at the time of its intervention only and within m. limits of Client's instructions, if any. The Company's sole
responsibllity Is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under nn uunsaeuon aoou ments. This document cannot be rap'od«oed exeepl in full, without prior wrmen -nnmvll mm Company Any
unauthoriz , forgery or falsification of th
to the flllhll .Ml ol the law. Unless otherwise stated the mum shown In this test report refer only m m. llmpl.(l) |.ltod lnd such
umplo(-) ro rmhnd lov 30 days only.
Attention: To check of testing report & , please contact us at telephone: (86-755) 8307 1443,
or email: CN. Do::hack@sgi com

No. 301, Sunight Road, 2 Bock, Sunlight Indusky Zone, Anj County, Znefang Province, China 313300 t (86-572) 5018825 f (86-572) 5018829 www.sgsgroup.com.cn
SR - HL - R AR TR = XX K301 8 HBIA: 313300 t (B6-572) 501885 f (B6-572) 501689 sgs china@sgs.com
T

Member of the SGS Group (SGS SA)




Products
GB 8624 — 2012 ( Fire Retardant) Certificates

HPL (High Pressure Laminate)

full report available whenit is requested

TEST REPORT

No. : GZIN2012068619CM
Date : Dec 16, 2020

scan to see the report
P

Page: 10of 6
GZIN2012&G19C
CUSTOMER NAME: HUSSAIN ABDULRAHMAN ALISMAIL EST. FOR OFFICE SYSTEM
FACTORY
ADDRESS: BLOCK #4 LBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM,
SAUDI ARABIA
Sample Name : HPL

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information
provided by client.

Fk kKK HKK KK

Date of Receipt : Dec 03, 2020
Testing Start Date : Dec 03, 2020
Testing End Date : Dec 16, 2020
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

’Lz,g/

Tobby Yang
Authorized signatory

Unless otherwise agreed In writing, this dommnnl is bmno by the Company subject to its General Conditions of Service printed

overieal, mlubu ON request or accessible at Fwwy lectronic format aocumomo

lubi.cl m forms and Conditions for emom Bocuments T ”
Attention is rwm to the limitation of liability, imltmnlnuﬂon ln
vised that information contained hereon rml the

ithin h! Hmlh of

ads Comy

Client's Instructions, if any. The Company's mlbﬂm is to m C| and this document does ng exonerate parties to a
transaction from lxcvellinq all their rmm- ey oun% jor ounmnu This document cannot be reproduced
-lup! in full, without prior written approval of ompery. Any unlumoflud or faisification of the content or

ce of this document is unllvlﬁ)’ and offenders rosecuted to the Mllﬂ lxllﬁ! lln law. Unless otherwise stated the
Tesuits. -mnl»mlnmlnpo«mof ly to the sample(s) such ys only.
Attention:To check the of testing / i report & ploase contact us at telephone:(86-755) 8307

1443, or email: CN.Doceheck@sgs.com
196 Kazhu Road, Scisetech Park, Economic & Technical Development District, Guangzhou, China. 510663 £(86-20) 82155555 1 (86-20) 82075080 ~ www.sgsgroup.com.cn
PE N - SFEAFREHREHER 1968 #838: 510663 1(86-20) 82155555 f (86-20)82075080 e sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)




Products
BS 7177 : 2008 ( Fire Retardant) Certificates

Foam Mattress

full report available whenit is requested

Test Report No. SDFS2305002388FFD Date: Oct 31,2023  Page 1 of 12

Alismail Industrial Co
PO Box 919 Dammam 31421 Saudi Arabia

Sample Description : MATTRESS (COMFORTABLE AND RESILIENT, GOOD
SUPPORT)

Color : WHITE

Style/ltem No. : YKL-88

Manufacturer . Alismail Industrial Co

The above data and information was / were submitted and identified on behalf of the client. SGS is not
responsible for the authenticity, integrity and results of the data and information and / or the validity of the

conclusion.
Sample Receiving Date : May 05, 2023
Test Performing Date : May 05, 2023 to May 12, 2023

Test Result Summary

g

Clause 5 and 6
weren't checked.

~ [Medium hazard in BS 7177:2008+A1:2011 Specification for
1 resistance to ignition of mattresses, mattress pads, divans and bed PASS
bases

For further details, please refer to the following page(s)

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.

Madle

Nicole Ou
Approved signatory

scan to see the report
oDl *

SD F52305002388FF

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed

overleaf, available on request or accessible at http://www.sgs. eomlenITerms and-Conditions.aspx and, for electronic format documents,

subject o Terms and Conditions for Electronic Documents af vmw soo e crma-an Condmonsl'l'enns-e Documem as x

Attention is drawn to the of liability, an y

advised that lnlormatlon contained hereon reflects the Company's ﬂndlngs al lha lime of Ms In!ervenllon only and wlthln lhe Ilmlm 01

Client's Instmcﬁons if any. The Company's sole respunslblln ls to its Client and this document does not exonerate parties to a
the

transaction from axerctsing all their rights and oblvga(lons un cannot be reproduced

except In full without prior wrmon pp of th Any d g ry or falsification of the content or

st £ i of this may be prosecuted to the fullest axtent of the law. Unless otherwise stated the
Inspecion & Testing Services ‘§ results shown in this test reponrsferonlylo the sample(s) |esled and such sample(s) are retained for 30 days only.

‘& 9 Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (85-755) 8307 1443,

or il: CN.Doccheck@ m

1 RigErpen P e RNt Do oGy 24100 1 (66-757)22805888 (86-757)22805858  wiw.gsgroup.com.cn
8 RUSRSE ARSI SR THRRASENTLR-ST BEE %: 520000 t (96-757)22805886 1 (36-757)22805858 sgschina@sgs.com

I

Member of the SGS Group (SGS SA)




Products
ASTM D3574:2017 ( Force Pounding) Certificates

Foam Mattress

full report available whenit is requested

TEST REPORT

Report No.: 66.441.24.10383.01 @

Dated: 2024-07-25

Applicant: HUSSAIN ABDULRAHMAN ALISMAIL INDUSTRIAL CO.

Address: 3751, INDUSTRIAL AREA No. TUNIT NO.4 AD DAMMAMEASTERN
PROVINCEKINGDOM OF SAUDI ARABIA

Contact Person: Hisham Alismail

Sample Description: foam

Style No.: NFOAMO1

Sample Received Date: 2024-07-22

Date of Testing: 2024-07-22 1o 2024-07-25

Sample submitted: The sample(s) was (were) submitted by applicant and identified.

Test result(s): Refer to the Section 2

Mote: (1) The TUV 20D Corfification and Testing (China) Co_, Lbd. *Ganeral Tenms & Conditions™ applisd.
() The results relabs conly bo the ibems tested.
() The best report ahall not be reproduced sxcept in full withowt the writtsn approval of the Laboratory.
(4 Any e for advertising purposes must be granted in eriting. This tschnical report may only be quobsd in full. This report i the result of 3 singls examination
of the obgect in question and ia not generally appilicable evaluation of the guality of other products in regular production. For further detaila, please ses teafing
and certification requizstion, chapber A-3.4.
(5 Thia report ks for cusbomer's internal uss and reference onlfy, auch as intemal acientific ressanch, education, quality conimol, product improvement.

Laboratory: Phone: +86 592 7706138 Regd. Office:
TOW SO0 Certfication and Testing  Fax: #B5 552 7706288 TUW SO0 CertMcation and Testing (Ching) Co., Lid.
{China) Co., Lid. Xlamen Branch E-mal ¥Iamen Branch

Testing Location: Xlaman COM  Unit 401 Mo.53 Hull Indusiial Park, Matx Road, Tongan
Form Mo TC_XMM_F_24.04 E WeD: Www. £n District, Xlamen 351100 P. R. China

Few: 02 Page 1ofd
Effective Date:2023-05-15 TN



Products
BS 7175:1989( Fire Retardant) Certificates

Fabric ( Fabric Mattress )

full report available whenit is requested

chbllllhllrl it

TEST REPORT

Mo, : SZIN2405001122PL0M_EN
Date : 2024-07-08

muumnzﬂm

Page: 1of & e
CUSTOMER NAME: HUSSAIN ABDULRAHMAN ALISMAIL INDUSTRIALCOMPANY
ADDRESS: BLOCK #4 LBM ZAHR STREET IN 15T INDUSTRIAL CITY DAMMAM,
SAUDI ARABIA
Sample Name . [Fabric

Above information and sample(s) wasfwere submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Akt khiEEE
SGS Ref. No. . SDFS2405003581FF
Date of Receipt o 2024051
Testing Pericd o 2024-05-21 ~ 2024-0708
Test result{s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)
Signed for
SGS-LLCSTC Standards Technical

Services Co., Lid. ShenZhen Branch.

Edgle

Jessie Ho
Authorized signatory
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Products
BS EN 597-1 ( Fire Retardant) Certificates

Fabric ( Fabric Mattress )

full report available when it is requested

Doktiman No : FR-8245-06

BS EN 597-1/2 TEST REPORT | Lo Torihi - 01012013

Sayfa 21/2

BOYTEKS

Indicative BS EN 597-1: Assessment of the ignitability of mattresses and upholstered bed bases:
Igniton source:smouldering cigarette

Sample Identification
The mattress was described by the client as: PO: AB20.1409-280356-20N4187-10 (STRIPE-104408/01)

Customer
Hussain Abdulrahman Alismail Industrial Co.

Mattress ticking clipped around a piece of Non FR foam (supplied by BOYTEKS)

Conditioning
The specimen was conditioned in an atmosphere of 23+ 2 C and 50+ 5 %rh.

Procedure
The test was carried out as described in BS EN 597-1 using cigarette ignition sources.All cigarette
applications were made on the same test assembly.

Results and observations

The following test results relate only to the ignitability of the combination of materials under the particular
conditions of test. They are not intended as a means of assessing the full potential fire hazard of the
mattress,mattress pad or upholstered bed base in use.

Criteria of ignition Cigarette Comments (including position of the
1 2 3 failing cigarette)

Smouldering criteria % i *

Unsafe escalating combustion (3.1 a) NO NO | NO PASS

Test assembly consumed (3.1 b) NO NO | NO PASS

Smoulders through thickness (3.1 ¢) NO NO | NO PASS

Smoulders more than 1 h (3.1 d) NO NO | NO PASS

In final examination, presence of | NO NO | NO PASS

progressive smouldering (3.1 e)

Flaming criteria

Occurrence of flames (3.2) NO NO | NO PASS

*Enter “YES” if criteria exceeded or “NO’ if criteria not exceeded

Test Date: 28.12.2020
Indicative Test Result: PASSED

Signed:
Administrator:

7 (Hakan BAGDAS
Quality Assurance Manager

ANONIM



Products
BS 5852 — 1 : 1979 ( Fire Retardant) Certificates

PU, Polyurethane Leather

full report available whenit is requested

Test Report No.: 70.404.21.20176.01-01
Dated: 2021-04-13

Nimuter Oven

Applicant: Hussain Alismail Industrial Co.

Address: Block # 4 Ibn Zahr Street in 1st Industrial City Dammam, Saudi Arabia
Sample Submission: The samples were submitted by applicant and identified.

Product Name: PU

Identification/Style No.:  TS-07
Receipt Date of Sample: 2021-01-22

Date of Testing: From 2021-01-26 to 2021-02-02

Test Result: Refer to the data listed in following pages.

Test Specification(s) or Test item(s}: Conclusions:
1. Ignitability test according to the furniture and fumishings (fire) (safety) regulations 1988 Pass

(amended 1989, 1993 and 2010)
Schedule 4 part | & Schedule S part |

Hardline Laboratory
TUV SUD Certification and Testing (China) Co., Ltd.
Shanghai Branch Test Center
fs: a
.\'Zf 2 A @" o W W
Prepared W l'(-’.' '(’1 gf& ¢ d By: V\ s
Yang, Chache Gu, Xiaodong
Project Handler Designated Reviewer

Nots: (1) “General Terms & Conditions™ applied. For full version, please visit: hitp:fwww. o
zpuynt)uh Mummmmw% D& quotad in Full. This report ia the reautt of 2 single

omﬁwdmnmm not generally applicabls evaluation dmmmmpmmmm
ing and A-3A 'nummonofht drawn to standara
Mm)g”' reguiation, chapter 3) was according o coresponding reguiation or
Laboratory - +86-21- 6141 0123 Rega. Offica: Page 10f4
s e PGy Ti - +86-21- 6140 8600 TUV SUD Certification and Teeting {China) Co..
Furnitura industry Ditp:iiwew fuv-sud.cn Lia. Shanghai Branch TUV SUD Group
W&?W No.151 Heng Tong Road Shanghai, 200 070 P.R.
Province, P.R. CHINA China

TOv®



Products
BS 5852 Part 2 : 1982( Fire Retardant) Certificates

Foam

full report available whenit is requested

ntertek

Total Quality. Assured.

Test Report
NUMBER : TSNH00371787
Applicant : Hussain Alismail Industrial Co. Date : Apr 01,2021
Photo
To be continued
Authorized By :
For Intertek Testing Services
(Tianjin) Ltd.
David Zhang
Senior Manager
Page 10of 4

Intertek Testing Service (Tianjin) Ltd. No. 7 Guiyuan Road, Huayuan Hi-Tech Tel +8622 83714973 S
KFPCR ) LR AR fIRE 2 e Park, Tlanjin, 300384 China Fax +86 22 8371 2205

ACEIAE BT A e e LR O 7 www.intertek.com.en
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GB/T 20390. 1-2018 Pro.d.ucts
& GB/T 8629-2017 ( Fire Retardant ) Certificates
Fabric ( Blanket, Bedsheet, Pillows & Privacy Curtains

full report available when it is requested

Test Report  No. SL520453000730TX Date:  2020-11-10 Page 1 of 2

The following sample(s) was/were submitted and identified on behalf of the client as:

Consignor: HUSSAIN ABDULRAHMAN ALISMAIL EST. FOR OFFICE SYSTEM
Client 3 - | FACTORY.

Consignor address: | PO BOX 919DAMMAM 31421 KSA

Information

A: Blankets: flannel+fleece in blue.
B: bed sheet: 100%cotton in white.

Sample | Sample Description: | - pillow insert: 100%cotton in white.

information D: privacy curtains: 100%polyester in grey.
Sample Quantity: A/B/C/D: One piece
TestHType Submitted (sample sent by client)
Test Sample Receiving 2020-10-13 i "
Informationz| Dates 2020-10-27 Test Period: 2020-10-13~2020-11-10
Test Performed: See the result page
Test

Gondhisian The report only give the test result, detail please see follow page.

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shang hai) Co., Ltd

Approved by:
P

Cheryn Xu(Authorized Signatory)
This test report refer only to the samples tested
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Products
ISO 12952-1:2010 ( Fire Retardant) Certificates

Fabric ( Bedsheet )

full report available whenit is requested

+

Test Report No.: GZHL21100425080T Date: Oct 15, 2021 Page 1 of4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO.
BLOCK # 4 IBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM, SAUDI ARABIA
PO BOX 919 DAMMAM, 31421 SAUDI ARABIA

Sample Description : BED SHEET
Country of Origin : CHINA
Country of Destination : SAUDI ARABIA

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Receiving Date : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17, 2021
Test Result Summary

|SO 12052-1:2010 Textles — Assessment of the ignitability of
bedding items —Part 1: ignition source: smouldering cigarette.
For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

N

Arthur Mak
Authorized Signatory
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Mamber of the SGS Group (SGS SA)




Products
ISO 12952-1:2010 ( Fire Retardant) Certificates

Fabric ( Blanket )

full report available whenit is requested

Test Report No.: GZHL21100425020T Date: Oct 15, 2021 Page 10of4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO.
BLOCK # 4 IBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM, SAUDI ARABIA
PO BOX 912 DAMMAM, 21421 SAUDI ARABIA

Sample Description : BLANKET
Country of Crigin : CHINA
Country of Destination : SAUDI ARABIA

Az above test item and its relevant information regarding to the submission are provided and confirmead by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Recaiving Dats : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17. 2021
Test Result Summary

RSO

.| Tesiis)Req $

IS0 12852-1:2010 Textiles — Assessment of the ignitability of
bedding items —Part 1: ignition source: smouldering cigarette.
For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

r\\

Arthur Mak
Authorizad Signatory
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Products
GB 8624-2012 ( Fire Retardant) Certificates

Fabric ( Sofa Fabric )

full report available whenit is requested

TEST REPORT S
No. : GZIN2101005963CM i
Date : Mar 19, 2021
Page: 1of 5
czmn'm
CUSTOMER NAME: HUSSAIN ABDLURAHMAN ALISMAIL INDUSTRIAL COMPANY
ADDRESS: BLOCK #4 LBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM,
SAUDI ARABIA
Sampile Name . fabric

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information

provided by client.
AR AN ER
Date of Receipt : Jan 28, 2021
Testing Start Date :  Jan 28, 2021
Testing End Date : Mar 19, 2021
Test resuit(s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)
Signed for
SGS-CSTC Standards Technical

Services Co., Ltd. GZ Branch Testing

Center

by
Tobby Yang
Authorized signatory

Mamber of the SGS Group |SGS SA)



Products
ISO 12952-1:2010 ( Fire Retardant) Certificates

Fabric ( Pillows )

full report available whenit is requested

Test Report No.: GZHL21100425000T Date: Oct 15, 2021 Page 10of4

HUSSAIN ABDUL RAHMAN ALISMAIL INDUSTRIAL CO.
BLOCK # 4 IBN ZAHR STREET IN 1ST INDUSTRIAL CITY DAMMAM, SAUDI ARABIA
PO BOX 918 DAMMAM, 31421 SAUDI ARABIA

Sample Description : PILLOW
Country of Origin : CHINA
Country of Destination : SAUDI ARABIA

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Receiving Date : Sep 10, 2021
Test Performing Date : Sep 10, 2021 to Sep 17, 2021
Test Result Summary

<,

Eafie) Reauested .
L)._..

150 12952-1-2010 Textiles — Assessment of the ignitability of |
bedding items —Part 1: ignition source: smouldering cigarette.

For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

\

Arthur Mak
Authorized Signatory
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Products
Certificates

IEC 60598-2-4:2017
for use in conjunction with IEC 60598-1:2020
Lights ( Bedside Lamp + Reading Desk Lamp ) full report available when

it is requested

Test Report issued under the responsibility of:

A TUVRheinland®

TEST REPORT
IEC 60598-2-4

Luminaires
Luminaires, Part 2: Particular requirements
Section 4: Portable general purpose luminaires

Report Number...........c..cceceeenneee. : CN248DGD 001

Date of issue.........ccceeeieiiniinnennns 1 2024-07-24

Total number of pages................ M

Name of Testing Laboratory TUV Rheinland /CCIC(Ningbo) Co., Ltd.

preparing the Report .................. :  3F, Building C13, R&D Park, No.32 Lane 299 Guanghua Road,
National Hi-Tech Zone, Ningbo 315048, P.R. China

Applicant's name..............cc.ceuneee ¢ Hussain Abdulrahman Alismail Industrial company

AAAroSS s issssssisssasnssuansassusssnssans : PO BOX 919 DAMMAM 31421 KSA

Test specification:

Standand: oo : |EC 60598-2-4:2017 for use in conjunction with IEC 60598-1:2020

Test procedure..........cccoceevevuieennns : CB Scheme

Non-standard test method.......... : NA

TRF template used...................... : |[ECEE OD-2020-F1:2020, Ed.1.3

Test Report Form No. ................. : IEC60598_2 4|

Test Report Form(s) Originator....: UL (US)

Master TRE ...;.scssusssamssanspsns : Dated 2021-06-10

Copyright © 2021 IEC System of Conformity Assessment Schemes for Electrotechnical
Equipment and Components (IECEE System). All rights reserved.

This publication may be reproducedin whole or in part for non-commercial purposes as long as the IECEE is acknowledged as
copyright ownerand source of the material. IECEE takes no responsibility for and will not assume liability for damages resulting
from the reader's interpretation of the reproduced material due to its placement and context.

If this Test Report Form is used by non-lECEE members, the IECEE/IEC logo and the reference to the
CB Scheme procedure shall be removed.

This report is not valid as a CB Test Report unless signed by an approved IECEE Testing
Laboratory and appended to a CB Test Certificate issued by an NCB in accordance with IECEE 02.

General disclaimer:

The test results presented in this report relate only to the object tested.

This report shall not be reproduced, exceptin full, without the written approval of the Issuing NCB. The
authenticity of this Test Report and its contents can be verified by contacting the NCB, responsible for this
Test Report.
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